SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n66 / 35MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 250 0B

Limit C
Line _SPUR|OUS_LINE_ABS_0q2

Mode Sweep
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Count 100/100
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0B:07:44 MM 03/17/2024

FR1 n66 / 35MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.50 B

Made Sweep

S6L

Count 100/100

Ref Level 30.00 dBm  Offset 2,50 dB

Mode Sweep
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1.700 GHz 1209 GHz 1.000 MHz 1.70875 GHz -38.73 dBm -25.73 dB 1,785 GHz 1,780 GHz 100.000 kHz 1.75383 GHz -1.79 dBm -31.79d8
1.709 GHz 1710 GHz 200000 kHz 170897 GHz -39.64 dBm -26.64d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78023 GHz -41.11 dBm -28.11dB
1.710 GHz 1.745 GHz 100,000 ichz 172715 GHz -2.72dBm 3272dB 1781 ot 1750 GH 1,000 Mz 1.78893 GHz 35.16 dBm 2216 dB
seete o Resty o AL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n66 / 35MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ect
Ref Level 30,00 dBm  Offset 250 0B

Mode Sweep

saL

Count 100/100

6L
Count 100/100

1 Spurious Emissions.

Ref Level 30.00dBm  Offset 250 dB Mode Sweep
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2 Result Summa:

1.700 GHz 1.708 GHz 1.000 MHz 1.707 45 GHz -40.75 dBm -21.75 dB
1.708 GHz 1.710 GHz 200.000 kHz 1.70999 GHz -42.73 dBm -29.73 dB
1.710 GHz 1.745 GHz 100.000 kHz 1.72835 GHz -4.13 dBm -34.13 dB

08:06:42 MM 03/17/2024

2 Result Summar

1.745 GHz 1.780 GHz 100.000 kHz 1.75736 GHz -4.00 dBm

1.780 GHz 1.781 GHz 200,000 kHz 1.78065 GHz -42.68 dBm
1.781 GHz 1.780 GHz 1.000 MHz 1.78118 GHz. -37.75 dBm
reaty [

0B:07:08 MM 03/17/2024

FR1 n66 / 35MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Spect:

Ref Level 3000 dBm  Offset 2.50 B
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1.708 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -39.10dBm -26.10 dB
1710 Ghz 1.745 GHz 100.000 kHz 1.723 23 GHz -3.03 dBm -33.03 dB

08:04:42 M 03/17/2024

2 Result Summar

1.745 GHz 1.780GHz 100.000 kHz 1.75858 GHz -3.12 dBm -33.12d8
1.780 6Hz 1.781 GHz 200,000 kiz 1.78000 GHz -36.59 dBm -23.59dB
1.781 GHz 1.790 GHz 1.000 MHz. 1.78136 GHz. -31.30 dBm -18.30 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 250 48

Mode Sweep

6L

Count 100/100

RefLevel 30.00d8m  Offset 2.50 dB Mode Sweep s6L
Count 100/100
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2 Result Summa

1.700 GHz 1709 GHz 1.000 MHz 1.70879 GHz -31.76 dBm -18.76 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.75716 GHz 0.45 dBm -30.45 dB
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10:43:40 PM 03/14/2024

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

10:42:15 PM 03/14/2024
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2 Result Summar
1700 Gt 1.709 Ghz 1,000 Mz 1.70010 GHz -31.83 dBm 1883 0B 1740 GHz 1.780 Gz 100.000 k2 1.754 65 GHz 1.07 dBm -31.07dB
109 GHe 17106GHz 500000 kHz 1.70998 Ghz -30.95 dBm -17.95 8 1,780 GHz 1781 GHz 500.000 ke 1.78002 GHz -29.63 dBm 16,63 dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 30.00dBm Offset 25008 Mode Sweep saL Reflevel 3000d8m  Offset 25008 Mode Sweep sat
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FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 250 48

Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 2,50 dB

Made Sweep
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1700 GHz 1.708 GHz 1.000 MHz 1.70181 GHz -37.84 dBm 1.740 GHz 1.780 GHz 100000 kHz 1.75477 GHz -4.18 dBm -3418d8
1.709 Gz 1710 GHz 500,000 kitz 1.70995 GHz -35.97 dBm 1780 GHz 1781 GHe 500000 kHz 1.78001 GHz -33.94 dBm 2054 dB
1.710GHz 1.750 GHz 100,000 kiz 1.72708 GHz -4.56 dBm 1.781 GHz 1.750 Gz 1.000 MHz 1.78888 GHz -31.07 dBm -18.07 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Spurious Emission

FR1 n66 / 25MHz / DFT-S OFDM / QPSK / 1RB1

=
Ref Level 30.00 dm  Offset 250 d8 Mode Auto Sweep SGL Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep SGL
Count 100/100 ‘Count 100/100
Limit Ched Limit Ched
Line _SPUR/OUS_LINE_ABS_0(2 Line _SPUR|OUS_LINE_aB5_o2
20 dbn 20 dbn
10 i 10 i
0 0
10 g 10 g
SPURIOUS_LINE | ABS_002 SPURIOUS_UINE |ABS_002
20 de 20 de
-30 -30
40 dBem 40 dBe
A ™, B A - e el s e e
&0 &0
30.0 MHz 9006 pts 8 GHz/ 18.0GHz | [ [ 30.0 MHz 49006 pts 8 GHz/ 18.0 GHz
2 Result Summa: 2 Result Summas
30.000 Mtz 1.000 GHz 1.000 MHz 32.06073 MHz -47.13 dBm 3413 dB 30.000 Mtz 1.000 GHz 1.000 MHz 35.83977 MHz -47.02 dBm -34.02 dB
1,000 GHz 1700 GHz 1.000 MHz 1.64148 GHz -47.98 dBm 34.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69851 GHz -48.10dBm -35.10dB
1790 GHe 3.000 GHz 1000 MHz 2.99320 GHz -47.14 dBm 3414 dB 1790 GHe 3.000 GHz 1.000 MHz 2.96084 GHz -47.12 dBm 34.12dB
3.000 GHz 9.000 GHz 1.000 MHz 7.49350 GHz -42.02 dBm .02 d 3.000 GHz 9.000 GHz 1.000 MHz 747310 GHz -41.83 dBm -28.83 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.00090 GHz -46.16 dBm 33.16 dB 9.000 GHz 13.000 GHz 1.000 MHz 9.97170 GHz -46.23 dBm -33.23dB
13000 GHe 18,000 GHz 1.000 MHz 16.10895 GHz -36.06 dBm 33.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.42492 GHz -46.28 dBm -33.28dB
08:18:12 AM 03/17/2024 08:17:20 A 03/17/2024
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Ref Level 30.00 dm  Offset 250 d8 Mode Auto Sweep SGL
Count 100/100
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2 Result Summa:
30,000 Miz 1,000 GHz 1.000 MHz 869.44639 MHz -55.54 dBrm 425 dB
1.000 GHz 1700 GHz 1.000 MHz 1.65460 GHz -56.23 dBm -43.23dB
1790 GHe 3.000 GHz 1000 MHz 298261 GHz -56.58 dBm -43.58 dB
3,000 GHz 9,000 GHz 1.000 MHz 50077 GHz -50.05 dBrm 4105 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.01290 GHz -55.43 dBm -42.43 dB
13000 GHe 18,000 GHz 1.000 MHz 17.98521 GHz -55.58 dBm 4258 dB
09:44:27 A 03/18/2024
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n66 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 25MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0168
40 Normal Voltage 0.0003
30 Normal Voltage 0.0182
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0213
0 Normal Voltage 0.0163
PASS
-10 Normal Voltage 0.0208
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0178
20 Maximum Voltage 0.0117
20 Normal Voltage 0.0027
20 Battery End Point 0.0119
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : Al4-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG270608-10A

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/25MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.18 4.60 5.44 6.08 PASS
Mode FR1 n71/25MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.56 PASS
TEL : 886-3-327-3456 Page Number : A15-10f 19

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n71/25MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

t

Ref level 3000 g Offset  1.80aF = AnBW 28 Wiz

3008 Mieas Time 45 ms
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-—B,as e —— _zma h; 8408 _ama _n_n g 2295 dbm 27.93 dBm 4.98 dB 250db *uzau — _,_ 764
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. , -] - |
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| . |
|CF 680.5 MHz Mean Pwr + 20.00 dB | | [CF 680.5 MHz Mean Pwr + 20.00 dB
2 Result Summa: Samples: 130000 2 Result Summar Samples: 130000
- 21.90 dBm 27.60 dBm. 5.70 d8 30488 458 08 54448 5.66 D g 21.43 dbm 27.98 aBm 65448 33045 51248 508 4B 6.40d8
T [
05:18:55 MM 03/30/2024 05115110 A 03/30/2028

Reflevel 00008m  Offsst 15008 = AnBW 28 MHz

- At 3008 MessTime 46 ms
1 CCDF 15a View
1E
1
1
1 :
|
1
1 !
!
|GF 6805 Mz Wiean Pwr + 20.00 dB
2 Result Summa Samples: 130000
= 19.16 dBm 2692 dBm 7.76 dB 312d8 5.10d8 6.56 dB 7448
Meausin &
©5:19:28 AM  03/30/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - - -
BW 25MHz 30MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 24.31 31.10
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 25.36 25.33 31.76 32.59
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 25.35 25.23 31.79 31.05
TEL : 886-3-327-3456 Page Number : A15-3 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/25MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

$12 798¢ dim

.

|CF 680.5 MHz_ 10001 pts 0 MHz/ Span 50.0 MHz
05:20:30 AM 03/30/2024
FR1 n71/25MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
—o- B
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comiz e
20 dim ! a1328] | | 20 dom 22048}
{115,152 dilm 2538800 Mz 1 14535 d N 2533000 Mz
T ProiTdr Al A s M i AP Pt iy
10 f v 10 I
0 dBer } [ 0 dBere [

_M.w"w

J.”\_'\_

(CF 680.5 Kz 70001 pts 0 MiHz/ Span iz || |cF 6805 Mk 0001 pts 10 M2/ Span 50.0 Mz
T T
05:24:21 AM  03/30/2024 05:24:54 AM 03/30/2024
Ref Level 30,00 B Offset 15008 = REW 500 kHz Ref Level 30,00 B Offset 15008 = REW 500 kHz
- an 3006 SWT 101 ms  VBW 2tz Mode Auto Sweep = an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

20 dBow | @b | | 20 dBen 0.16 8
T i 4 1 11819 df
» N S
10 \ 10 = -
1 |‘
0 dBer J \ 0 dBer T
]
i
- |
j?ww‘ PR PYY. e
|CF 680.5 MHz 10001 pts 0 MHz/ Span 50.0 MHz | | [CF 680.5 MHz 10001 pts .0 MH2/ Span 50.0 MHz
05:25:27 AM  03/30/2024 05:26:04 AM 03/30/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 0B Offset 15008 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

|CF 680.5 MHz_ 10001 pts 0 MHz/ Span 60.0 MHz
05:29:09 AM 03/30/2024
FR1 n71/30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
oot B =

(CF 680.5 Kz 70001 pts

0 Wiz

05:28:31 MM 03/30/2024

Span 0.0 MHz

(CF 680.5 Kz

10001 pts 0 MHz/

05:27:56 MM 03/30/2024

Span 0.0 MHz

64QAM

256QAM

Ref Level 30,00 0B Offset 15008 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

3178500 Mz

Ref Level 30,00 0B Offset 15008 = REW 1 MHz

- an

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

H115.165 dém:

P o vl et i e

pnl

N

(GF680.5 MHz 0001 pts.

0 Mz

05:27:20 KM 03/30/2024

Span 60.0 WAz

(GF680.5 MHz

0001 pis G e/

03:06:59 PM  03/26/2024

Span 60.0 WAz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - - -
BW 25MHz 30MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 22.94 28.81
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 25MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 23.78 23.80 28.83 28.87
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 23.81 23.78 28.81 28.73
TEL : 886-3-327-3456 Page Number : A15-6 of 19

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/25MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView et
Ref Level 30.00 i Offset 1.80dE = REW 500 kHz

- an 3008 SWT 101 ms = VBW 2 Wiz Mode Auto Sweep

| Occupied Bandwidth

05:20:08 AM  03/30/2024

i
! 5857450 M
x u
e 0 ST P
10 J‘ \I
| \
0 db I L
| !
i
| \
| L N - T
P TR I St WY
oL X J
40 dom
a0 s iz 001 prs L) Span 50.0 Mz
2 Marker Tabls
i 1 685,745 MHz 17.61 dBm e 2284017538 MHz
n 1 6686164 MHz 13.23 dim Occ B entroid D086 464851 MiHz
o i 6513566 MKz 1438 dbon Oce B Fre Offse 413,535 108 447 ke

FR1 n71/25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView trum
Ref Level 30,00 B Offset 15008 = REW 500 kHz

= an 3008 SWT_1.01ms = VBW 2 Mtz Mode Auto Sweep
1 Oceupiad Bandwidth

Ref Level 30.00 i Offset 1.80dE = REW 500 kHz
- an 3008 SWT 101 ms = VBW 2 Wiz Mode Auto Sweep
| Occupied Bandwidth

0
10 5 - - 10 . e S L
\ f \
.’ | | \
o I 0.6t : \
] \ |
[ F {
- g Ml el fy
= o S b
| a1 e Mo b oy A (N P
; .
4 40 ot
(CF680.5 Mz 001 pts [ Span 50.0 Miz || |CF 6805 MHz 1001 prs 5.0 MiHz/ Span 50.0 MHz
2 Marker Table 2 Marker Tabls
i 1 670.66 MHz 15.10 dBm O 23.783 795491 MHz i 1 682,198 MHz 18,82 dBm OB 23,804 833062 MHz
n i G6R611 7 M 287 dim O o Centroid 50503603679 i n i SE8.515 6 e 3.48 b Ouc B Gentooit 80518055 486 e
n \ 6929555 Mty 1093 dém Oce b Fraq Offet 3603679080 bty n 1 592.0205 Wiy 1007 b Occ B e Ofset 18,055 435 77 iy

05:23:58 AM  03/30/2024

05:24:36 MM 03/30/2024

Mo

64QAM

256QAM

Ref Level 30.00 i Offset 1.80dE = REW 500 kHz

Ref Level 30.00 i Offset 1.80dE = REW 500 kHz

05:25:08 AM  03/30/2024

05:25:48 M 03/30/2024

. 108 SWT_101ms @ VEW 2wtz Mede Auto Sweep. - s d0 SNT 101ms e VEW 2z Mede AutoSweep
WIn 145 g W 1% )
srssss0 s o01.2390 M
0 . 0
e s AL i st M AN A e Mt Aot v ;
10 ; 10 e S R = O .
3 ¢ e
‘ | 7 i
0.8 4 ! 0.t / |
| \ | |
! 1
el | \
A, 1
§ MAdaitfatlyon dvert A |
pats] Mo ot v A
Pl \Mw\t- i
40 dom 0t
/ ’
|CF 680.5 MHz 1001 pts 5.0 MHz/ Span 50.0 MHz |CF 680.5 MHz 1001 pts 5.0 MHz/ Span 50.0 MHz
2 Marker Tabls 2 Marker Tabls
M 1 676,854 MHz 1468 dBm Occ Bu 23818055672 MHz M 1 691.439 MHz 11.86 dBm Occ Bu 23.788 960 806 MHz
n i SE8.6105 MH: 369 dbm Occ B Centroid 80519520134 M n i 568,507 8 Mz 527 din Occ B Centroid 80,452 267901 M
n 1 5920285 Wiy 1076 b Occ B e Ofset 19.520134232 iy n 1 59,3863 iy 553 b Occ B e Ofset 7713098 663 ke
[ | A Mesivs NNENNEND

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 0B Offset 15008 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

Bandwidth
o Jo e B P LTS B
10 “
° -
I
AN
o e e
[ T,
[
o dtoar!
[EET 001 prx [T Span 60.0 Wiz
2 Marker Table
W 1 673.367 MHZ 2066 dBm Oce 2881138206 MHz
n 1 6661594 Mz 13.19 dim Occ B Centroid B80.565.057 413 Mz
n 1 654.970 8 MHz 13.44 dBm Oce Bw Freq Offset £5.057 413 068 kHz

05:28:51 AM  03/30/2024

FR1 n71/30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 0B Offset 15008 = REW 1 MHz
= an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep
1 Oceupiad Bandwidth

tiVie Spactrum

Ref Level 30,00 0B Offset 15008 = REW 1 MHz
= an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep
1 Oceupiad Bandwidth

» 2 " 685,295 0 Mg
e e et et T ) O T LY UL
o - . o - -
\ { \
{ \ / |
0. 0 T
] 1 ] I
= s iy
- T «
el v
- H Pl ",
e L e A
L W, ol
/ F
i i
"y
- i
[EET 001 prx [T Span 60.0 Wiz || |CF 6805 Wik 001 prs ] Span 60.0 Wiz
2 Marker Table 2 Marker Table |
W 1 671.749 MHZ 17.50 dBm Oce 28834845361 MHz W 1 685.295 MHZ 18.06 dBm Qcc B 2887555083 MHz
n 1 6660951 Wz 1087 dim Occ B Centroid 68051256286 Miz n 1 6661202 Wz 10,08 il Occ B Gentroid 680,557 381 924 Mz
¢} 1 634.93 MHz 11.31 déen Oce Bw Freq Offset 12.562 860 363 kHz ¢} 1 694.995 & MHz

05:28:12 MM 03/30/2024

05:27:35 AM  03/30/2024

11.98 dBm Oce Biw Freq Offset 57.981 923958 kHz
o AN &

64QAM

256QAM

tiVie Spactrum

Ref Lovel 30,00 B Offsct 15005 = REW 1 Mz
- 3000 SWT 101 ms © VBW 3 Mz Mode Auo Sweep
| Occupied Bandwidth

ultiView Spactrum
Ref Level 30,00 0B Offset 15008 = REW 1 MHz

1 Occupiad Bandwidth

- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

I 1843 i
679721 0
2 u 2
P [SRPSUPAN APSPP: 3 PPNISNESRPYEN "SSP Yo I A - .
10 i ki 10
“ i
o - '. g v
)r; o |
L T |
A o, \
7 eIz w—
‘_/ ",
/] N
—— R
s s 001 pis S Span 0.0 N || cF 6805 Wi 001 pis () Span 0N
2 Marker Table 2 Marker Table
M 1 679.721 MHz 16.83 dBm Occ Bw 28812362 MHz M 1 685.415 MHz. 15.17 dBm Oce B 28730413021 MHz
n 1 661183 e 1195 dim O o Gentroid 580,525 120 887 Wie n 1 66,1263z 253 dim O B entoid 580,492 08 554 Mie
0 i 6509313k 1050 dim O B Frea Offet 25120887 199 e 0 i B30T 3 Wk 58 g Occ B Frea Offset 7913 146022 e

05:27:00 KM 03/30/2024

03:06:33 PM  03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Band Edge

FR1 n71/25MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 3000 dBm  Offset 1.80 B Made Sweep

Ref Level 30.00dBm  Offset 160 4B Mode Sweep 6L
Count 100/100

652.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -32.57 dBm
662.900 MHz 663,000 MHz 200.000 kHz 662.996 35 MHz <1892 dBm
663.000 MHz 683,000 MHz 100.000 kHz 663.56194 MHz 21.60 dBm

lous_ue_aes_of2 -
i 10 !
| ‘ ‘ \
0 T o
| T
I
10 dy : 0 T
SPURIOUS_LINE ABS_002 [
20 i 20 dba —
A /
30 1 30 dimr :
40 b 'i T
/ | |
~ \ Il |
-50
] N I I - R
B \ ) \, \
60 = ~ = T - 4 =
~ W v T ~ Al Y A AT oeder e Ao —
- IS = famr U \_M
652.0 MHz 3003 pis. 3.6 MHz/ 673.0 MHz 3003 pts 6 MHz/ 709.0 MHz

2 Result Summar

673.000 MHz 698.000 MHz 100.000 kHz 697.33816 MHz 2118 dBm
638.000 MHz 699.000 MHz 200,000 kHz 698.000 50 MHz -23.13 dBm

699.000 MHz 709.000 Mz 100.000 ke 599.01499 MHz -49.07 dBm

05:03:45 AM 03/30/2024

oty N S CRED

05:11:34 AN 03/30/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 180 0B Made Sweep

Ref Level 30.00 dBm  Offser 180 B Mode Sweep 6L
Count 100/100

imit Ched
Line _SPUR|OUS_LINE_ABS_0X2 u
0 b
10
0 i o 0 B " 7 = P
| |
10 i i qo ‘
SPURIOUS_LINE_ABS_002 |
20 | 20 db
30 f /30 dBm
a0 Waatuiod 40 dBmv
50 50 dim-
4
60 - 60
I,
§52.0 MHz 3003 pts 3.6 MHz/ §73.0 MHz 3003 pts 6 MHz/ 709.0 MHz

2 Result Summa:

652,000 MHz 662.900 MHz 100.000 kHz 662.589 66 MHz -33.59 d8m
662.900 MHz 663,000 MHz 200.000 kHz 662.997 85 MHz -30.87 dBm

2 Result Summar

663.000 MHz 683,000 MHz 100.000 kHz 673.601 90 MHz 1.26 dBm

03:18:12 PM 03/26/2024

673.000 MHz 698.000 MHz 100.000 kHz 689.496 00 MHz 1.46 dBm -28.54 dB.
698.000 MHz 699.000 MHz 200.000 kHz 698.39311 MHz -33.55 dBm -20.55 dB
639.000 Mz 703.000 Mz 100.000 kHz 700.963 04 MHz -37.48 dBm -24.48 dB

03:09:07 B4 03/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71 /25MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1.80 B

Made Sweep

Ref Level 30.00dBm  Offset 160 4B

652.000 MHz

662.900 MHz

100.000 kHz

662.894 56 MHz -33.59 dBm

SGL Mode Sweep S6L
Count 100/100 Count 100/100
[Spuious Emissions ]
Limit Chec I SPURIOUSUNE ABs_ 002
Line _SPUR|OUS_LINE_ABS_0q2 Line SPURJOUS_LINE A85_0g2
20 l‘ . ||
i “ 10 ‘
[ I a I
H i
10 dbin t 10 T
SPURIOUS_LINE | ABS_002 [ \
0 — 20 i I
1 1
30 30 dBir |
I
0 l ‘ i -1 [ [ 40 doem . i
j‘ i | I‘ f | |
50 T U'M- T T -?udbm |I‘
/ M L | |
- / A - eI BTN VI VTV ™\ A,
- L TP RPN | U FRPIR PRV v e
I —
652.0 MHz 3003 ps. 3.6 MHz/ 6B5.0 MH: | | | §72.0 Mz 3003 p1s 3.6 MHa/ 709.0 MHz
2 Result Summar

2 Result Summar

673.000 Mz 698000 MHz 100.000 kHz 697.33816 MHz 2052 dBm
662.500 Mz 663.000 MHz 200000 kHz 662.99865 MHz -20.98 dBm 698,000 MHz 699.000 MHz 200000 kHz 638.00450 MHz -20.17 dBm
663.000 Mz 688,000 MHz 100,000 ichz 663.58691 MHz 20.06 dBm £99.000 Mz 709,000 Mtz 100,000 kHz. 699.00500 MHz _45.08 dBm
Resdy i . wmmn
05:04:39 AM  03/30/2024 05:10:57 M 03/30/2024
RefLevel 3000 dBm  Offset 180 dB Mode Sweep saL Ref Level 3000 dBm  Offset 18008 Mode Sween s6L
Count 100/100 Count 100/100
|1 spurtousbmissions . ____________________ | R Bk
Limit Ches} | SPURIOUS LINE - ABS_DD2 5
Line _SPUR|OUS_LINE_ABS_0X2 Uine _SPURTOUS _LINE_ABS_0d2 Prss
0 B
10
0 e - o 0 lBiy= T = S = = oA Ty
| ! |
10 dr 1 o0
SPURIOUS_LINE_ ABS_002 ‘
20 t | 30 dir 1
\ [ \
30 F 1 130 dBar 7.‘
ey Vo, N J\,
-a0 40 dmy T T
4
- b
e ey
50 50 B 1 ‘”"‘"’"“N"'\_b
/
60 I 60
S |
652.0 MHz 3003 pts. 3.6 MHz/ BB8.0 MHz | | ['§73.0 MHz 3003 pts 6 MHz/ 709.0 MHz
2 Result Summar

652,000 MHz

03:17:28 FM 03/26/2024

662.900 MHz 100.000 kHz 662.556 99 MHz -34.46 dBm -21.46 dB
662.900 MHz 663.000 MHz. 200,000 kHz 662.965 88 MHz -30.15 dBm -17.15 dB
663.000 MHz 688.000 MHz 100.000 kHz 676.09940 MHz 1.02 dBm -28.98 dB

2 Result Summar

673.000 MHz

698.000 MHz

100,000 kHz

03:10:35 FM 03/26/2024

683.901 60 MHz 1.33 dBm -28.67 dB
698.000 MHz 699.000 MHz 200.000 kHz 698.27922 MHz -35.03 dBm -22.03dB
639.000 Mz 703.000 Mz 100.000 kHz 699.464 54 MHz -40.02 dBm -27.02d8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/25MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1

208 Made Sweep

S6L

Count 100/100

Ref Level 30.00dBm  Offset 160 4B

Mode Sweep

1 Spurious E ns.

6L

Count 100/100

05:05:32 M 03/30/2024

©05:10:15 AM 03/30/2024

Limit Chesi | SPURIOUS_LINE - ABS_DD2
Line _SPUR|OUS_LINE_ABS_042 Line SSPURTOUS_LINE_ABS_0G2
20 T o i
Il Il
\ * \
\ I
0 t T o
f I
10 dir I 0 £
SPURIOUS_LINE_ ABS_002 [ {
-20 ¢ -20 dBnv
30 I 30 dimr
I
|
40 7
/ Ny f I
w f“. i I‘
A " i .
0 — Lol ol e M pg el el J"‘ A7 Mo R T ~ TV ot 2
I B N S —
652.0 MHz 3003 ps. 3.6 MHz/ 6B5.0 MH: | | | §72.0 Mz 3003 p1s 3.6 MHa/ 709.0 MHz
2 Result Summoar 2 Result Summa
€52.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -35.43 dBm -2243 dB 673.000 MHz 698,000 MHz 100.000 kHz 697.33816 MHz 19.48 dBm -10.52 dB
662.900 MHz 663.000 MHz 200,000 kHz 662.98247 MHz 2113 dBm .13 dB 698,000 MHz 699.000 MHz 200.000 kHz 698.006 49 MHz -21.41 dBm -841d8
663.000 MHz 688000 MHz 100000 kHz 663.58691 MHz 19.43 dBm -10.57 dB 699.000 MHz 709.000 MHz 100.000 kHz 639.01499 MHz -45.38 dBm -32.38 8B
Ready o o Bpiey Reaudy

o 20210330

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset |

A0 B

tiView trum
Ref Level 30.00 dBm  OMfset 1

Made Sweep saL 808 Mode sweep s6L
Count 100/100 Count 100/100
[1spwromtminon = Jisouiousmmen
Limit Ched || SPURIOUS LINE- ABS_002 PRSS
Line _SPUR|OUS_LINE_ABS_0q2 Uine SPURJOUS_LINE_A85_od2 Phss
0 B
0
o r\,\. - e e e e ) B S STe YN T -
10 dile i
SPURIOUS_LINE_ABS_00Z | ‘
20 4
[ ! |
30 i : ! } |
N |
W \
T I~ '
P Ao S, |
50 7 50 e 1 !
/
&0 60
652.0 MHz 3003 pts_ 3.6 MHz/ 688.0 MH: | | | 673.0 MHz 3003 pts & M/ 7050 Wi
2 Result Summan

03:15:33 PM 03/26/2024

652.000 MHz 662.900 MHz 100.000 kHz 662.851 00 MHz -34.90 dBm -21.90 dB
662.900 MHz 663.000 MHz. 200,000 kHz 662.983 27 MHz -30.81 dBm -17.81 dB
663.000 MHz 688.000 MHz 100.000 kHz 680.694 81 MHz -0.26 dBm -30.26 dB

2 Result Summar

03:11:21 M 03/26/2024

673.000 MHz 698.000 MHz 100.000 kHz 680.77972 MHz -0.48 dBm -30.48 dB.
698.000 Mz 699.000 MHz 200.000 kHz 698.08042 MHz -36.73 dBm -23.73dB
639.000 Mz 703.000 Mz 100.000 kHz 699.04496 MHz -41.49 dBm -28.49 dB

ety -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/25MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1.80 B

Ref Level 30.00dBm  Offset 160 4B

652.000 MHz

662.900 MHz

100.000 kHz

05:06:12 AM 03/30/2024

662.894 56 MHz -35.78 dBm -22.78 dB
662.900 MHz 663.000 MHz 200,000 kHz 662.99995 MHz -20.00 dBm -7.00 dB
663.000 MHz 688.000 MHz 100.000 kHz 663.58691 MHz 19.17 dBm -10.83 dB

Made Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
[Spuious Emissions ]
Limit Chech | SPURIOUS_LINE- ABS_DD2
Line _SPUR|OUS_LINE_ABS_0q2 Line SPURJOUS_LINE_A85_0
20 B =
T |
I 0 |
\‘ i
0 + o T
| I
10 dBn J‘ T A0 /
SPURIOUS LINE |ABS 002 I [
0 i ¥ -20 dBmy T
| |
30 T 30 dBmr ‘-
|
40 | I 1|40 dome
T | I
1 \ il !
w0 . . | .?qdbm ”
/ b, Il I\ / N \ A
60 = Na= e SR v e vy s || ELE s ppr——— Y G N
652.0 MHz 3003 pts 3.6 MHa/ 688.0 MH: | | [ 673.0 MHz 3003 pts .6 MH2/ 709.0 MHz
2 Result Summar

2 Result Summar

673.000 MHz
638.000 MHz
639.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

£97.36314 MHz
698.008 49 MHz
699.01499 MHz

19.15 dBm
-20.23 dBm
-36.10 dBm

-10.85dB
-7.23d8B
-33.10d8

05:09:41 AN 03/30/2024

]

o 20210330

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

MultiView Spectrum

Ref Level 3000 dBm  OMfset 180 dB

Made Sweep

Ref Level 30.00 dBm  Offser 180 B

saL Mode sweep 6L
Count 100/100 Count 100/100
|1 spurtousbmissions . ____________________ | mESE ]
Limit Ched || SPURIOUS LINE-ABS_002 55
Line _SPUR|OUS_LINE_ABS_0q2 Uine SPURJOUS_LINE_A85_od2 Phss
0 B
0

o = == = o, Py T e

T e e -~ TR Vo v [T
wa | i
SPURIOUS_LINE_ABS_00Z | ‘
20 | 1

t

| | I
30 !

] L]
w“ | ' .
-50 7 50 e

/
/

60 = 60
i
652.0 MHz 3003 pts_ 3.6 MHz/ 688.0 MH: | | | 673.0 MHz 3003 pts 6 Mz 209.0 MHz
2 Result Summan

652,000 MHz

662.900 MHz

100.000 kHz

03:14:50 FM 03/26/2024

662.883 67 MHz -38.72 dBm -25.72 dB
662.900 MHz 663.000 MHz. 200,000 kHz 662.98037 MHz -33.28 dBm -20.28 dB
663.000 MHz 688.000 MHz 100.000 kHz 676.22428 MHz -0.82 dBm -30.82 dB

2 Result Summar

03:12:03 M 03/26/2024

673.000 MHz 698,000 MHz 100000 kHz 684.151 35 MHz -0.72 dBm -30.72dB
698.000 Mz 699.000 MHz 200.000 kHz 698.75974 MHz 35.13 dBm 221348
639.000 Mz 703.000 Mz 100.000 kHz 699.77423 MHz 38,63 dBm -2563 dB

sty & e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n71/ 25MHz / DFT-S OFDM / 256QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

MultiView = = Spectrum - MultiView =  Spectrum -
Mode Sweep 6L

s6L Ref Level 30,00 dBm  Offset 1,80 dB
Count 100/100

Lo 000 Ot 1308 M e
Caunt 100/100
T | (ET T

Uit Ched || SPURIOUS_UNE. ABS_002
Line _SPUR|OUS_LINE_ABS_042 Line SSPURTOUS_LINE_ABS_0G2
20 o
) A
1| 10 !l
I
i
0 1 0 ol
/ |
10 dr | -0 T ‘,
SPURIQUS_UINE |ABS_002 | | |
20 — 20 dBmv
| |
o | 30 dbr |
I
40 40 dimr i "
f | o
50 / ! 50 dm || . \
o | I, Il L \
&0 T 50, = a =
A PSPV RN SRR | | B A S e v e e I -
652.0 MHz 6B8.0 MH: | | | §73.0 MHz 3003 pts .6 MHz/ 709.0 MHz
2 Result Summoar 2 Result Summa
€52.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -37.57 dBm -2457 dB 673.000 MHz 698,000 MHz 100.000 kHz 697.38811 MHz 16.43 dBm -13.57 dB
662.900 MHz 663.000 MHz 200,000 kHz 662,991 16 MHz -23.83 dBm -10.83 dB 698,000 MHz 699,000 MHz 200.000 kHz 698.001 50 MHz -25.03 dBm -12.03 dB
663.000 Mz 688,000 MHz 100,000 kiz 663.58691 MHz 1631 dBm -13.69 dB £99.000 Mz 709.000 MHz 100.000 kHz 699.00500 MHz -55.84 dBm -42.84 dB
T T

05:07:27 M 03/30/2024 05:08:57 MM 03/30/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

[ |, =
Mode Sweep s6l

MultiView Spectrum tiView
Ref Level 30.00 dBm  Offser 180 B

RefLevel 3000 dBm  Offset 1.0 d Made Sweep se
Count 100/100 Count 100/100
|1 spuriows missiors | rious Emissions
Limit Ches} | SPURIOUS LINE - ABS_DD2 PSS
Line._SPUR/OUS_LINE_ABS. 02 Uine _SPURTOUS _LINE_ABS_0d2 Prss
0 B
10
o 0
e e T N e Tt ey B e e L s e \
10 dfir 1 ,‘u }
SPURIOUS_LINE | ABS_00Z | ‘
0 0 dgmr
| i
30 t 50 dBm-
a0 ] | |40 g
vt
L™
50 /,, 50 dim-
0 . 50
652.0 Mz 3003 pts. 3.5 MHz/ 688.0 Mz | | [573.0 Mz 3003 pts 6 MHa/ 0.0 Mz
2 Result Summar 2 Result Summar
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -43.23 dBm -30.23 dB 673.000 MHz 698,000 MHz 100.000 kHz 682.92757 MHz -2.14 dBm -32.14dB
662,900 Mz 663,000 Mtz 200,000 kHz 662.99955 MHz -37.85dBm -24.85 dB 698.000 MHz 699,000 MHz 200,000 kHz 698.220 28 MHz -38.31 dBm -25.31 B
663.000 Mz 688,000 MHz 100,000 ichz 672.52797 MHz -2.04 dBm 3244 dB 699.000 Mz 709.000 MHz 100.000 kHz 701.83217 MHz -42.08 dBm -29.08 dB

03:13:58 FM 03/26/2024 03:12:57 B 03/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/25MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

pectrum

v e tru
Ref Level 30.00dBm  Offset 160 4B

RefLevel 30.00 dBm  Offset 1.80 dB Mode Sweep. Lo e -
Count 100/100 Count 100/100
Fispunious Emissions e
— o SPURIOUS_LINE Phss
Line _SPUR|OUS_LINE_ABS_DJ2 PRSS Line _SPUR| o PRss
20 B
10
0 o
— U SRR BT e P, o S i VUV AT VAP S PSS eyl Sy
10 dBr I 'ID l
-20 dBimr | . . i 20 dBin 1
‘ |
30 | | 50 dém &
7 J \.lﬁ
a0 -~ 40 dBm e Badnciey S
e e
ey -
0 = 50 dio
/
/
-60 60
652.0 MHz 3003 ps. 3.6 MHz/ 688.0 MH: | | [ 673.0 MRz 3003 pts 6 MHa/ 709.0 MHz

2 Result Summar

652.000 MHz 662.900 MHz 100.000 kHz 662.872 78 MHz -36.05 dBm

662.900 MHz 663.000 MHz 200,000 kHz 662.973 B8 MHz -31.09 dBm
663.000 MHz 688.000 MHz 100.000 kHz 680.694 81 MHz -1.73dBm
wery

03:16:29 FPM 03/26/2024

2 Result Summar

698.000 MHz
699.000 MHz
709.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

673.000 MHz
638.000 MHz
639.000 MHz

£90.47003 MHz
698.022 48 MHz

-31.20dB
-17.66 dB
-23.57 dB

o 0210326

699.33167 MHz

Ready

03:09:56 FM  03/26/2024
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n71 /30MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge Highest Band Edge

B e - o |
-

Ref Level 3000 dBm  Offset 1,80 d Mode Sweep saL RefLevel 3000 dBm  Offset 1,804 Mode Sweep
Count 100/100 Count 100/100
Y ( © spuicus Emissions .
Limit Cheel Fhss SPURIOLS LINE-ABS_002 55
Line _SPURjOUS. 2 PRSS Line _SPURIOUS_LINE_ABS_0g2 PRS:
b B
10 10 dBm
0 PO TP = T T S A R e el B i G e s Py ey v e B Lol
1
| | ‘
: | [
20 dBm | L B
prbd T \
30 130 dBrr T T
A ‘m“""‘ﬁ
- ..
-40 /,, P
/
/
£ _/ 60 dBry - 1
65LOMHz - 3003 pts. 1 MHz/ 683.0 MHz || 668.0 MHz . 003 pts A1 W 68.0 MHs
2 Result Summa
652,000 Mz 662.900 Mtz 100,000 kitz 662.50255 MHZ -23.38 dBm -10.38 dB BER000 Mz 58 000 Witz 100,000 kHz 69187113 MHz 0.3 dBm 0648
662300 Mtz 663,000 MHz 200,000 kiz 662.99665 MHz -20.61 dBm ;7.61 B 698.000 Mz 699.000 MHz 200,000 kHz 698.74376 MHz -27.23 dBm 1423 dB
SE3.C00 Mns 593,000 MHz 100,000 ke BE1.ITBE2 Bz 528 £59.000 Mz 709.000 Mz 100.000 kitz 699.45155 MHz -32.07 dBm 19.07 48
ety S RN

03:19:15 PM  03/26/2024 03:24:21 PM 03/26/2024

FR1 n71 /30MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

[ [ |
s

Ref Level 3000 dBm  Offset 180 dB Made Sweep

Ref Level 30.00dBm  Offset 1.80.d8 Mode Sweep G
ot i Count 100/100
T | s Erisions .
Limit Cheed PSS SPURIOUS,_UNE_ABS_002 55
Line _SPUR|QUS_LINE_ABS_0g2 PSS Line _SPURJOUS_LINE_ABS_0q2 PASS

20 0

i0 10 dBen

o Tom o S ML ey PR R A R AT A e e

/ |
10
20 dBm - - 7 B
] i
30 "2 | [ /50 g t "L—m_,
™ ¥
40
- ot
/
/

60 ! 60 dB

—

6520MH: ) 3003 prs. 1 MHz/ 693.0 MHz || 5880 MHz . 3003 pts 1 MHz/ 709.0 MHz

2 Result Summar

-32.83 dém -13.63 B 668000 MHz 698,000 MHz 100.000 kHz 679.963 58 MHz 007 dBm

652.000 MHz 662,900 MHz 100,000 kHz 662.53521 MHz

62900 Mtz 663,000 Mz 200,000 kitz 66295859 MHz -28.78 dBm -15.78 dB 598000 MH 595,000 MH 200,000 ki £98,095 40 MHz 2032 4Bm

663,000 Mtz 633,000 Mz 100,000 kitz 671.70629 MHz -0.09 dBm -30.09 dB 595000 Wi 705,000 Wi 100.000 ks 699.66434 MHz 3375 dBm
[T [

03:25:51 PM  03/26/2024

03:20:4% BN 03/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/30MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm Offset 1,80 d8

RefLevel 30.00dBm  Offset 1,80 dB

Mode Sweep

6L

2 Result Summay

652.000 MHz 662.900 MHz 100.000 kHz 662.72033 MHz -39.13 dBm -26.13 dB 668,000 MHz 598,000 MHz 100.000 kHz 677.63536 MHz -1.09 dBm -31.09 d8
662.900 MHz 663,000 MHz 200,000 kHz 662.97587 MHz -35.69 dBm 698.000 Mtz 699,000 Mtz 200000 kiHz 698,024 48 MHz -35.47 dBm -22.47d8
663.000 MHz 693,000 MHz 100,000 kHz 687.43056 MHz 0.87 dBm 93,000 Mz 705,000 Mz 00000 kHz 699,614 39 MHz 39.45 dBm 36.45 dB

Ready ety o RN

03:21:30 PM 03/26/2024

Mode Sweep saL
Count 100/100 Count 100/100
N s Emisiens
Limit Chee¥ Phss SPURIOUS_UINE]ABS 002 3
Line _SPURJOUS. G phss SPURIOUS_LINE_ABS_02
0 20
10 10 dBm
o - z 0 - = ~ o ;
JIE WTIES S S PP WY TS | W P Iv) PESTHpe—
| |
30 1 || o st 3
{ Ul |}
-0 Ul ey
e s .
oo
el |
50 4
) 60 dBr
A
RPN
652.0 MHz 3003 pts i Mkl 683.0MHz || gag.0MHz 003 ps ST RO

03:26:33 FM 03/26/2024

FR1 n71/30MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 1,80 d8 Mode Sweep SGL Reflevel 30.00dBm  Offset 1,80 dB Mode Sweep S6L
Count 100/100 Count 100/100
IR ( 1 spuricus Emissions
Limit Chee¥ PRSS SPURIOUS_UINE: ABS_002 55
Line _SPURIOUS_LINE_ABS_0g2 PASS SPURIOUS_LINE_ABS_0q2 55
20 20
10 10 dbm
! oy DR p A T, TN W P
10 - mils
SPURIOUS_LINE_ABS 002 | r
20 dBm- i B
30 T T 50 dBnv v
f VT
a0 v Iy e,
g Py ™
- ",
o "
A
&0 4 60 dBnr
652.0 MHz. B 3003 pes 1 MHz/ 693.0 MHz 668.0 MHz 3003 pts 1 MHz/ 709.0 MHz

2 Result Summar

652,000 MHz 62,900 MHz 100,000 kA 662.894 56 MHz 4061 dBm -27.61 dB Sea.000 M So8.000 M 100,000 kit 681,081 02 Mz 1,80 dBm
62900 Mtz 663,000 Miz 200,000 kite 662.986 16 MHz -35.73 dBm 2273 dB H98.000 M 595,000 Wi 200,000 ke £98,00250 MH2 36,26 dBm
663.000 MHz 693.000 Wiz 100.000 kitz 685.25275 MHz 118 dBm 3113d8 i oy e e 70270130 Mit i

sy [ e Ready JRaaasnn] = 0

03:22:12 PN 03/26/2024

03:27:10 P 03/26/2024
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samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n71/30MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 dBm  Offset 1,80 d8 Mode Sweep

Ref Level 30,00 dBm OMset 180 dB Mode Sweep

6L

2 Result Summay

652.000 MHz 662.900 MHz 100,000 kHz 662.753 00 MHz
662,900 MHz 663,000 MHz 200,000 kHz 662.97597 MHz
663.000 MHz 693,000 MHz 100,000 kHz 684.77323 MHz

03:22:55 PM 03/26/2024

668.000 MHz 698.000 MHz
698,000 Mz 699,000 Mtz
693.000 MHz 709.000 Mz

100.000 kHz
200:000 kHe
100.000 kHz

-3.46 dBm
-37.97 dBm
-42.34 dBm

Count 100/100
S v meions
Limit ChecY FRss SPURIOUS_UINE]ABS 002 3
Line _SPURJOUS. G 3 SPURIOUS_LINE_ABS_02
0 20
10 10 dBm
0
O ERPSSRUIRIPY [JPUREV) PSP WP g mnd e s NN P o
|
30 I 30 dBrr 1
i | 1
10 ¥ I | it
prminaitec
.,fﬂ'*"'J el W
€0 //," 60 dBr
SS20MH: ' 3003 pts 1 MHz/ 68.0 MHz 3003 pis 709.0 MHz

03:28:00 FM 03/26/2024

Readly

FR1 n71/30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 1.80 d8 Mode Sweep

Ref Level 3000 dBm  Offset 180 dB Made Sweep

1 Spurious Emissions

s6L

Count 100/100

2 Result Summar

652.000 MHz 662,900 MHz 100,000 kHz 662.53521 MHz
662,900 MHz 663.000 MHz 200,000 kHz 662.97857 MHz
663.000 MHz 693.000 MHz 100,000 kHz 685.222 78 MHz

03:20:02 PN 03/26/2024

668.000 MHz 698.000 MHz

698,000 MHz 699.000 MHz

639.000 Mz 709.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

-2.56 dBm
-31.06 dBm
-36.55 dBm

03:25:06 PM  03/26/2024

Ready

Limit Cheel PRSS E— [ SPURIGUS_UNE7ABS_002 55

Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_02
0 0
i0 10 dbm
0 0 dbm

O N SOV SRR PRS- JIRPSURTP NSNSR— e o e oo
10 ! E
SPURIOUS_LINE_ABS_002 |
20 dBm 70t
30 ] H| | /30 dB T
A el
a0 = o
e

0 - 60 dBor
e’
652.0 MHz 3003 pt= 1 MHz/ 5880 MHz 3003 prs TN

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

ea FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Spurious Emission

FR1 n71/25MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

05:12:55 AM  03/30/2024

Ref Level 30.00 dm  Offset 1.80 d8 Mode Auto Sweep SGL Ref Level 30.00dBm  Offset 1.80 dB Mode Auto Sweep SGL
Count 100/100 ‘Count 100/100
Limit Ched Limit Ched
Line _SPUR|OUS_LINE_ABS_0G2 Line _SPUR{OUS_LINE_ABS_02
20 g 20 g
0 0
-10
SPURIOUS_LINE | ABS_ 002 ABS_002
-20
-30 -30
40 dier 40 dBe
50 din - — L 50 | . —=— L
Cimpety
30.0 MHz 41005 pts 697.0 MHz/ 7.0 GHz 30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz
2 Result Summa 2 Result Summa
30,000 MHz 652,000 MHz 100,000 kHz 34.16712 MHz -57.47 dBm -44.47 dB 30,000 MHz 652.000 MHz 100,000 kHz 34.498 83 MHz -57.71 dB8m -44.71 dB
709.000 MHz 1.000 GHz 100,000 kHz 990.08905 MHz -59.75 dBm -36.75 dB 709.000 MHz 1,000 GHz 100.000 kHz 95513705 MHz -59.70 dBm -26.70 dB
1.000 GHz 3000 GHz 1.000 MHz 2.98984 GHz -47.67 dBm -34.67 dB 1.000 GHz 3000 GHz. 1.000 MHz 1.33744 GHz -47.74 dBm -34.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 482420 GHz -46.29 dBm -33.29dB 3.000 GHz 5000 GHz 1.000 MHz 4.86686 GHz -46.23 dBm -33.23dB
5.000 GHz 7,000 GHz 1.000 Mz 6.96284 GHz -34.44 dBm -31.44 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.47625 GHz -24.55 dBm -31.55 dB.
sy = vy =
05:13:43 AM 03/30/2024 05:14:23 A 03/30/2024
e+ [SRRS |
Ref Level 30.00 dm  Offset 1.80 d8 Mode Auto Sweep SGL
Count 100/100
Limit Ched
Line _SPUR|OUS_LINE_ABS_0G2
20 g
0
-10
SPURIOUS_LINE | ABS_ 002
-20
-30
40 dierw
50 din ‘ NS L
30.0 MHz 41005 pts 697.0 MHz/ 7.0 GHz
2 Result Summa
30000 MHz 652,000 MHz 100,000 kHz 35.12079 MHz -57.99 dBm
709.000 MHz 1.000 GHz 100,000 kHz 778.99494 MHz -59.72 dBm
1000 GHz 3,000 GHz 1.000 Mz 134778 GHz -46.92 dBm
3.000 GHz 5.000 GHz 1.000 MHz 4.85719 GHz -46.46 dBm
5.000 GHz 7,000 GHz 1.000 Mz 6.99683 GHz -34.03 dBm
wesy &

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n71 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 25MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0114
40 Normal Voltage 0.0099
30 Normal Voltage 0.0122
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0045
PASS
-10 Normal Voltage 0.0167
-20 Normal Voltage 0.0184
-30 Normal Voltage 0.0099
20 Maximum Voltage 0.0167
20 Normal Voltage 0.0158
20 Battery End Point 0.0184
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A15-19 of 19

FAX . 886-3-328-4978



ee FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n77_Part270

<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n77 / 10MHz / DFT-S OFDM
Mod. P1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 7.94 7.96 8.14 8.02 PASS
Mode FR1 n77 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 8.32 PASS
TEL : 886-3-327-3456 Page Number : A16-1 of 34

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

- - [ [

Refleved 300005m  Offset 35048 = ARBW 10 MHz

RefLeved 30.00d8m  Offset

3508 * AnBW 10 MHz

05:08:35 AN 03/17/2024

05:08:54 AN 03/17/2024

At 3008 MeasTime  1ms At 3008 MeasTime 1ms
TRGIP
— P
1EQ 1EQ
1E02 - 1E0
o . v :
\ it
" ‘ \.
|CF3.84 GHe ) Mean Pwr + 20.00 dB | | (G384 GHz Mean Pwr - 20.00 8
2 Result Summa: Samples: 10000 2 Result Summa: Samples: 10000
- 15.00 dBm 2365 dBm .60 dB 36808 650D 794 a8 836 EEHBQ dBm _zus dBm 9.27d8 _;,m.:s *un dB -wsus 5.0 d8
oo EEENENEE ! Mewsocing EEENENEE T

16QAM

64QAM

- - [ [

Refleved 300005m  Offset 35048 = ARBW 10 MHz

RefLeved 30.00d8m  Offset

3508 * AnBW 10 MHz

Wesiog - IREEEREER & Toamm

03:09:11 AN 03/17/2024

05:08:25 AN 03/17/2024

"

At 3008 MeasTime  1ms At 300 MessTime 1 ms
TRGIP

= 1E0
1E02 e 1EQ

= i
1E08 i 1E04 —
{

e i
(CF 384 GHz ' Mean Pwr + 20.00 dB | | (G384 GHz Mean Pwr - 20.00 d&
2 Result Summa: Samples: 10000 2 Result Summa: Samples: 10000
- 13.78 dBm 23.40 dBm 962 d8 326 d8 6.48 dB B.14 45 9.74 dB g 13.57 dBm 22.86 dBm 9.29 dB 320 dB .40 dB 802 db B74dB

256QAM

Reflevel 3000dBm  Offset 35008 = AnBW 10 MKz
an 3008 MeasTime 1 ms
TRGAFP

1604 | . 1

|G 384 Ghz Wiean Pwr + 20.00 dB

2 Result Summa Samples: 10000
= 11.50 dBm 2044 dBm .85 db 3.4 d8 £34d8 832 dB 88848

[o——— ] &

©5:09:54 AM  03/17/2024

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH 10.16 14.61 - - - - 48.64 -
BW 70MHz 80MHz 90MHz 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 69.27 - 92.00 -
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.26 10.16 15.42 15.44 - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 10.21 10.09 15.36 15.46 - - - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 51.07 50.63 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - 50.73 50.36 - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 72.57 73.09 - - 92.56 92.92 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM | B64QAM | 256QAM
Middle CH 72.88 72.62 - - 92.72 92.57 - -
TEL : 886-3-327-3456 Page Number : A16-3 of 34
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